
Castleblayney Waste Water Discharge Licence Application    

 

 
 

ATTACHMENT No: B9 (iii) 
 

EPA Letter of Payment 

Page 15 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Page 16 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

 

 
 

ATTACHMENT No: B10 
 

Capital Investment Programme 

Page 18 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Schemes to start 2007 W/S Est. Cost
Carrickmacross Sewerage Scheme S 22,000,000

22,000,000

Schemes to start 2008
Castleblaney/Ballybay/Clones Wastewater Treatment Plant S 12,000,000

12,000,000

Schemes to start 2009
Monaghan Sludge Management (H) S 2,570,000
Monaghan Town Sewerage Scheme (H) S 27,500,000

30,070,000

Serviced Land Initiative
Monaghan Town Sewerage Scheme (North Eastern Collection Area)(H) S 2,700,000

2,700,000

Rural Towns and Villages Initiative
Carrickmacross Water Supply Scheme W 4,500,000
Castleblaney Water Supply Scheme Stage 2 W 1,100,000

5,600,000

Water Conservation Allocation 3,185,000

Asset Management Study 50,000

Programme Total 75,605,000

(H) Refers to a Hub as designated in the National Spatial Strategy

Monaghan

Water Services Investment Programme 2007 - 2009

Page 19 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

  

 

 
 

ATTACHMENT No: C.1 
 

OPERATIONAL INFORMATION REQUIREMENTS 

Page 20 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

  

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the waste water 
works where discharges occur, to include a copy of such plans, drawings or maps, (site plans and 
location maps, process flow diagrams), and such other particulars, reports and supporting 
documentation as are necessary to describe all aspects of the area of the waste water works 
discharging to the aquatic environment. Maps and drawings must be no larger than A3 size. 

 
 

Wastewater Treatment Plant 

Introduction 

Preliminary treatment is provided by means of a mechanical screen and automatic grit removal.  

Ferric sulphate is dosed to enhance phosphorus removal upstream of the aeration tanks.  

Treated effluent from the settling tanks combines with settled storm water discharge before 

discharging just upstream of Lough Muckno approximately 250 metres away from the treatment 

plant via an open ended outfall.  Wasted sludge is dewatered using a belt press and is not 

thickened prior to dewatering.  The access road to the Castleblayney WWTP is through the 

adjacent mart.   

Summary of Plant 

The plant consists of the following main components: 

Treatment Stage Element Description (dimensions, capacities etc) No of 
Units 

Screen Mechanical course screen (30mm aperture) 1 

Grit removal Vortex Grit Trap 1 

Flow monitor Venturi flume at the plant inlet and outlet 2 Preliminary 

Storm water 
settlement Rectangular Tank (capacity = 300m3) 1 

Primary N/A N/A N/A 

Extended Aeration  Rectangular Aeration Tanks (total capacity = 
3,600m3) 2 

Secondary 
Settlement Tank Circular Settlement Tanks (Surface area = 

433m2) 2 

Tertiary N/A N/A N/A 

Ancillary Phosphorus 
Removal Chemical dosing for phosphorous removal 1 

Sludge 
Treatment/Disposal Dewatering Single belt press estimated @ 100kg DS/hr, 

achieves 9% DS 1 

Outfall Pipe 250m long open ended outfall to Lough Muckno 1 

Power Generation N/A N/A N/A 
 

 

Page 21 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

  

Summary of Design Parameters 

Parameter  

Population Equivalent 12,960 

Daily Dry Weather Flow (m³/day) 2916 

Dry Weather flow (1/sec) 33.80 

Peak Flow to Outfall (l/sec) 270 

Peak Flow to Full Treatment(l/sec) 101.3 

BOD (kg/day) 777.6 

Total Phosphorus (kg.P/day) 29.16 

Total Nitrogen (kg.N/day) 116.64 

 

Description of Waste water treatment process 

Preliminary Treatment 

Incoming waste water gravitates to the preliminary treatment system. This comprises storm 

water separation and treatment, screening and grit removal. Initially all incoming waste water is 

screened by a mechanically raked coarse screen (30 mm aperture).  

 

Following screening flows greater than 70 l/s overflow a storm weir, join the final treated 

effluent discharge line and discharge to Lough Muckno at PSW1.  Flows between 35 and 70 l/s 

discharge via a second overflow to a storm tank.  

 

Downstream of the storm overflow weirs, flows up to 35 l/s are subject to grit removal in a 

vortex grit trap. Screenings and grit are not washed and are stored on site prior to their disposal 

at Scotch Corner landfill.  The total flow receiving secondary treatment at the WWTP is measured 

in venturi flumes at the plant inlet and outlet i.e downstream of the grit removal system and 

downstream of the final effluent sampling chamber, at the plant outlet.  An automatic sampler 

has been installed at the plant inlet. In addition grab samples of the influent are routinely taken. 

 

Primary Treatment 

Primary treatment is not provided at the site. 

 

Secondary Treatment 

Following preliminary treatment waste water flows up to 35 l/s gravitate to the secondary 

treatment system. Secondary treatment is provided by an activated sludge treatment process 

comprising a single stage extended aeration system. This consists of two rectangular aeration 

tanks designed for BOD removal and nitrification, followed by two secondary settlement tanks 

Page 22 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

  

and a return sludge system.  The aeration tanks have a total capacity of approximately 3,600 

m3, which corresponds to a residence time of approximately 5 days at current DWF or 1.6 days 

at a flow of 3DWF. Each tank is fitted with two 18 kW vertical shaft surface aerators.  The F/M 

ratio was less than 0.06 kg is generally maintained between 2,500 and 3,000 mg/l.   

 

Clarifiers 

Flow from the aeration tanks gravitates to two radial flow settlement tanks fitted with rotating 

half bridge scraper mechanisms. Settled sludge gravitates to the nearby pumping station, while 

scum is removed automatically from the tank surface.  A submersible pump is used to pump the 

return activated sludge to the aeration tanks.  A separate submersible pump transfers surplus 

sludge to the dewatering press.   Treated effluent which overflows from the secondary 

settlement tanks gravitates to an on site chamber where it combines with the settled storm 

water discharge. From there the treated effluent discharges to Lough Muckno, via an open ended 

outfall.  Ferric sulphate is dosed into the flow splitting chamber upstream of the aeration tanks, 

to bring about the chemical precipitation and removal of phosphates.   

 

Tertiary Treatment 

Tertiary treatment is not provided at the treatment plant. 

 

Sludge Treatment and Disposal 

Sludge is not imported to Castleblayney WWTP for treatment. Indigenous sludge is dewatered 

using a single belt press. Sludge is not thickened prior to dewatering, but the sludge is pre-

conditioned by polyelectrolyte to improve its dewatering ability.  The dewatering press rated at 

100 kg ds/hr, produces a dewatered cake at 9 % dry solids.  The dewatered sludge is stored in a 

covered skip and prior to disposal off site.  Filtrate from the dewatering press gravitates to the 

preliminary treatment system where the liquor combines with incoming waste water and 

receives full biological treatment with the main process stream. 

The sludge chamber is divided between the sludge return sump and the waste sludge sump with 

drawoff controlled manually by manual valves, penstocks and adjustable bellmouths.  The sludge 

return facilities are turned off for 12 hours prior to dewatering to allow a build-up of sludge prior 

to wasting.  Normally the sludge return pumps operate for 15-20 minutes per hour.  Probes 

control the automatic operation of the sludge return pumps.   

Sludge is dewatered 3-4 days per week producing approximately 12 tonnes of cake.  The sludge 

is discharged into a trailer and transported to the old sludge drying beds where it is blended with 

sludge from Monaghan Town WWTW and other smaller WWTW’s prior to being exported for 

further treatment and disposal.   

Page 23 of 58

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:12



Castleblayney Waste Water Discharge Licence Application    

  

Storm Water Treatment 

The Imhoff Tank from the original wastewater treatment plant was converted into a storm 

holding tank.  When the storm tank has filled, settled storm water overflows to Lough Muckno 

via the final treated effluent line at PSW1.  When the storm abates and incoming waste water 

flow is less than 35 l/s, storm water is pumped back to the secondary treatment system by two 

duty/standby submersible pumps (27 l/s each). 

 

Power Generation 

There is no standby power generator on site. 

 

C.1.1 Storm Water Overflows 
 

In relation to obtaining the Waste Water Discharge Licence, there have been 2 No. storm water 

overflows identified.  However, the manhole location and sewer inspection survey identified 

three overflows from the foul/combined system.  However, only two of these discharge either 

directly or via the separate surface water collection networks, to Lough Muckno at point SW2.  

The 3rd identified (Dundalk Road CSO) does not discharge to the surface water system. This CSO 

spills over a weir and into a 225mm diameter sewer that gravitates back down to the Dundalk 

Road Pumping Station. The system utilises the storage capacity provided by the pumping station 

to eliminate the risk of surcharging and flooding in the area.  

The frequency of overflows has been estimated based on the information available on site.  It is 

considered that the overflows are within the number which would be recommended by 

“Procedures and Criteria in relation to Storm Water Overflows”.  The locations of the three 

overflows within the Castleblayney catchment are shown in Figure C1.1 

 

For each storm water overflow within the waste water works the following information shall be 

submitted: 

 

• An assessment to determine compliance with the criteria for storm water overflows, 

as set out in the DoEHLG ‘Procedures and Criteria in Relation to Storm Water 

Overflows’, 1995 and any other guidance as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be decommissioned, and 

identify a date by which these overflows will cease, if applicable. 